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The following sample(s) was/were submitted and identified on behalf of the clients as : HIGH BOROSILICATE

GLASS PARTS
SGS Job No. :
Supplier :
Manufacturer :

Country of Origin :

TJHL1811006371CW - TJ

I O..LTD
- [CNR

CHINA

Date of Sample Received : 21 Nov 2018

Testing Period :
Test Requested :
Test Method :
Test Results :
Result Summary :

Test Requested

21 Nov 2018 - 26 Nov 2018
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Conclusion

American Food and Drug Administration (FDA) Compliance Policy Guides PASS
Sec.545.400 (CPG 7117.06) and Sec. 545.450 (CPG 7117.07)
Pottery(Ceramics)-Leachable cadmium and lead

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity,
without prior written approval of the SGS.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for slectronic format documents,
subject to Terms and Conditions for Electronic Documents at h_t%:ﬁwww.ggigm_ﬁnﬁqrms—aqd-Cqmitlo_nszerrns—e-Document._a_s X.
Attention is drawn to the limitation of liability, ind ification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
eaxcept in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
i rt refer only to the sample(s) tested .
entich i

ty of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443

or e CN.Docche 15.com 3
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The following sample(s) was/were submitted and identified on behalf of the clients as : HIGH BOROSILICATE

GLASS PARTS
SGS Job No. :
Supplier :
Manufacturer :

Country of Origin :

TJHL1811006371CW - TJ

I O..LTD
- [CNR

CHINA

Date of Sample Received : 21 Nov 2018

Testing Period :
Test Requested :
Test Method :
Test Results :
Result Summary :

Test Requested

21 Nov 2018 - 26 Nov 2018
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Conclusion

American Food and Drug Administration (FDA) Compliance Policy Guides PASS
Sec.545.400 (CPG 7117.06) and Sec. 545.450 (CPG 7117.07)
Pottery(Ceramics)-Leachable cadmium and lead

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity,
without prior written approval of the SGS.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for slectronic format documents,
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transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
eaxcept in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
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Test Report No. TSNHG 1802172001 Date: 07 Dec 2018 Page 2 of 8

Test Results :

Test Part Description :

Specimen No.  SGS Sample ID Description Material
(claimed by the client)
SN1 TSN18-021720.001 transparent glass ware HIGH
BOROSILICATE
GLASS
SN2 TSN18-021720.002 transparent glass ware HIGH
BOROSILICATE
GLASS
SN3 TSN18-021720.003 transparent glass ware HIGH
BOROSILICATE
GLASS
SN4 TSN18-021720.004 transparent glass ware HIGH
BOROSILICATE
GLASS

Remarks :
(1) mg/dm? = milligram per square decimeter
(2) mg/kg = milligram per kilogram
(3) °C= degree Celsius
(4) < = less than
(5) MDL = Method Detection Limit
(6) ND = Not Detected ( < MDL)

American Food and Drug Administration (FDA) Compliance Policy Guides Sec.545.400 (CPG 7117.06) and
Sec. 545.450 (CPG 7117.07) Pottery(Ceramics)-Leachable cadmium and lead

Test Method : With reference to AOAC 18th Ed. (2005) Section 973.32, analysis was performed by AAS.
Sample 001 Flatware
Extract Volume Depth (mm)
(mL)

1 560 *

2 560 *

3 560 E

4 560 *

5 560 *

6 560 *

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or ace ible at http://www. ] s ccmfen!Terms and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic 5 5.com/en/Terms-an __gondillunsf'rarms -e-Document.aspx.
Attention is drawn to the limitation of liability, lndemnlﬂcaﬂon and Ju nsdict fon Issues defined therein. Any holder of this document is
advised that information contained hereon reﬂacts the Company s findings at the time of its intervention oniy and within the limits of

Client’'s instructions, if any. The C 1y's sole resp bility is to its Client and this ducumant does not exonerate parties to a
transaction from axercisirlg all their rights and obligations under the t doct cannot be reproduced
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Leachable Leachable
Lead (ug/mL) Cadmium (ug/mL)
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
3 0.5
Flatware
Extract Volume Depth (mm)
(mL)
520 ¥
520 *
520 *
520 E
520 1
520 b
Leachable Leachable
Lead (ug/mL) Cadmium (ug/mL)
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
<0.05 <0.01
3 0.5

Small hollowware
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Test Report

No. TSNHG1802172001 Date: 07 Dec 2018 Page 5 of 8

Flatware — Articles which cannot be filled and articles which can be filled, the internal depth of which

does not exceed 25 mm.
Small Hollowware - Articles which can be filled with the internal depth of which exceed 25 mm and

capacity of less than 1.1 liter.
Large Hollowware - Articles which can be filled with the internal depth of which exceed 25 mm and

capacity of 1.1 liter or more.

*=depth is zero
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TSNHG1802172001

The photograph of article is offered by client

SGS authenticate the photo on original report only

*** End of Report ***
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SGS.

Test Report No. TSNHG1802171601 Date: 07 Jan 2019 Page 1 of 4

CO.,LTD
FLOOR2,BUILDING 4

r.R.

roAD, I

The following sample(s) was/were submitted and identified on behalf of the clients as : PLASTIC PARTS

SGS Job No. : TJHL1811006374CW - TJ

Supplier :

Manufacturer :

Country of Origin : CHINA

Date of Sample Received : 29 Dec 2018

Testing Period : 29 Dec 2018 - 07 Jan 2019

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :

Test Requested Conclusion
FDA 21 CFR 177.1520- Extractable fraction PASS
FDA 21 CFR 177.1520- Soluble fraction in Xylene PASS
FDA 21 CFR 177.1520- Density at 23°C PASS
FDA 21 CFR 177.1520- Melting point PASS

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity,
without prior written approval of the SGS.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents atmlﬁ:ﬁWww.§gs.l:orn_?'sm"‘lf’e_rms—an_d-Cqm.iitlcmsﬂerms—e-bocument.a_s X.
Attention is drawn to the limitation of liability, ind ification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
eaxcept in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
results shown in this test report refer only to the sample(s) tested .

! To ct I nt
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t (86-22) 65288000 f (86-22) 25295252 WWW.SgSgroup.com.cn
t (B6-22) 65288000 f (B6-22) 25295252 & sgs.china@sgs.com
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Test Report No. TSNHG 1802171601

Test Results :

Test Part Description :

Specimen No.  SGS Sample ID Description

SN1 TSN18-021716.003  black plastic
Remarks :
(1) mg/dm? = milligram per square decimeter
(2) mg/kg = milligram per kilogram
(3) °C= degree Celsius
(4) < = less than
(5) MDL = Method Detection Limit

(6) ND = Not Detected ( < MDL)

FDA 21 CFR 177.1520- Extractable fraction

Test Method : With reference to FDA 21 CFR 177.1520(d) 3 (i).

Simulant Used Time Temperature Max. Permissible

Date: 07 Jan 2019

Page 2 of 4

Material
(claimed by the client)
PP

Result of 003 Comment

Limit

reflux
temperature

n-Hexane 2hr(s) 6.4% (w/w)

FDA 21 CFR 177.1520- Soluble fraction in Xylene

Test Method : With reference to FDA 21 CFR 177.1520 (d) 4 (i).

Simulant Used Max. Permissible

Extractable
fraction

<0.5% (wiw) PASS

Result of 003 Comment

Limit

Soluble fraction in Xylene 9.8% (wiw)

FDA 21 CFR 177.1520- Density at 23°C

Test Method : With reference to FDA 21 CFR 177.1520 d (1).

Test Item(s) Limit
Density at 23°C, g/ cm?® 0.880-0.913

Comment

overleaf, available on request or acc ible at h
subject to Terms and Conditions for Elucimmc

1y
transaction from exercising all their rights and obligations under the

Soluble fraction

1.3% (wiw) PASS

003
0.907
PASS
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FDA 21 CFR 177.1520- Melting point

Test Method : With reference to FDA 21 CFR 177.1520 (d) (2).

Test Item(s) Limit 003
Melting point,°C 160 - 180 169
Comment PASS

Notes :

(1) The test was subcontracted to SGS Ningbo chemical lab.
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Sample photo:
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TSNHG1802171601

TSN18-021716.003

TSNHG1802171601

The photograph of article is offered by client

SGS authenticate the photo on original report only

*** End of Report ***
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The following sample(s) was/were submitted and identified on behalf of the clients as : SILICONE RUBBER

RING

SGS Job No. :
Supplier :
Manufacturer :

Country of Origin :

TJHL1811006375CW - TJ

CHINA

Date of Sample Received : 22 Nov 2018

Testing Period :
Test Requested :
Test Method :
Test Results :
Result Summary :

Test Requested

22 Nov 2018 - 28 Nov 2018
Selected test(s) as requested by client.
Please refer to next page(s).

Please refer to next page(s).

Conclusion

FDA 21 CFR 177.1210-Chloroform-soluble extractives PASS

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity,
without prior written approval of the SGS.
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Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
eaxcept in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or
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Test Report No. TSNHG 1802172601 Date: 07 Dec 2018 Page 2 of 3

Test Results :

Test Part Description :

Specimen No.  SGS Sample ID Description

Material

(claimed by the client)
SN1 TSN18-021726.001  white translucent silicone rubber SILICONE

Remarks :
(1) mg/dm? = milligram per square decimeter
(2) mg/kg = milligram per kilogram
(3) °C= degree Celsius
(4) < = less than
(5) MDL = Method Detection Limit
(6) ND = Not Detected ( < MDL)

FDA 21 CFR 177.1210-Chloroform-soluble extractives

Test Method : With reference to FDA 21 CFR 177.1210.
Simulant Used Time Temperature Max. Permissible  Result of 001 Comment
Limit Chloroform-solubl
e extractives
Distilled Water 24.00hr(s) 120°F 50mg/kg <5mg/kg PASS

Attention is drawn to the limitation of liability, indemnification an

y"
transaction from axercising all their rights and obligations under the doct it

appearance of this document is unlawful and offenders may be prosecuted to the fullest extent
results shown in this test report refer only to the sample(s) tested .

or email: CN,Dogcheck@sgs.com

t (86-22) 85288000 f (86-22) 25295252

Unless otherwise agrsed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, a or ace ible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Condlﬂons for Electronic Documents at 5 www.sgs.com/en/Terms-an -Conditions/Terms-e-Document.aspx.

Jurisdiction Issues defined therein. Any holder of this document is
advised that information contained hereon reﬂacts the Company s findings at the time of its intervention only and within the limits of
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not be reproduced
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Test Report

Sample photo:

No. TSNHG1802172601 Date: 07 Dec 2018 Page 3 of 3

TSN18-021726.001

TSNHH1802172601
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The photograph of article is offered by client

Chemlr,a. Laboraily:

SGS authenticate the photo on original report only

*** End of Report ***
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Test Report No. TSNHG1802171801 Date: 07 Dec 2018 Page 1 of 4

I co. .0
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The following sample(s) was/were submitted and identified on behalf of the clients as : STAINLESS STEEL
PARTS

SGS Job No. : TJHL1811006372CW - TJ

Country of Origin : CHINA

Date of Sample Received : 21 Nov 2018

Testing Period : 21 Nov 2018 - 28 Nov 2018

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Result Summary :
Test Requested Conclusion

US FDA Generally Recognized As Safe (GRAS) Specifications —~Total Chromium PASS
content in stainless steel

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Tianjin) Co., Ltd.

Reabeca Zhou
Approved Signatory

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This document cannot be used for publicity,
without prior written approval of the SGS.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for slectronic format documents,
subject to Terms and Conditions for Electronic Documents at h_t%:ﬁwww.ggigm_ﬁnﬁqrms—aqd-Cqmitlo_nszerrns—e-Document._a_s X.
Attention is drawn to the limitation of liability, ind ification and jurisdiction issues defined therein. Any holder of this document is
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced
eaxcept in full, without prior written approval of the Company. Any unauthorized alteration, forgery or faisification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
i rt refer only to the sample(s) tested .
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Test Report No. TSNHG 1802171801 Date: 07 Dec 2018 Page 2 of 4

Test Results :

Test Part Description :

Specimen No.  SGS Sample ID Description Material
(claimed by the client)
SN1 TSN18-021718.001  silvery metal 304 STAINLESS
STEEL
Remarks :

(1) mg/dm? = milligram per square decimeter
(2) mg/kg = milligram per kilogram

(3) °C= degree Celsius

(4) < = less than

(5) MDL = Method Detection Limit

(6) ND = Not Detected ( < MDL)

US FDA Generally Recognized As Safe (GRAS) Specifications —Total Chromium content in stainless steel

Test Method : Titration method

Test ltem(s) Limit 001

Total Chromium,% =16 18.3
Conclusion PASS
Notes :

(1) The test was subcontracted to SGS Shanghai chemical lab.

Unless otherwise agrsed in writing, this document is issued by the Company subject to its General Conditions of Service printed
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Sample photo:

No. TSNHG1802171801 Date: 07 Dec 2018 Page 3 of 4

TSN18-021718.001

Chemical Labura :
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The photograph of article is offered by client

SGS authenticate the photo on original report only

*** End of Report ***
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